
  

Niagara- on-the-Lake Wastewater 
Treatment Plant  

Annual Performance Report 
Treatment and Collection 

Reporting Year: 2024 

  



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Table of Contents
  Page 2 of 34 

Table of Contents: 
Niagara-on-the-Lake (NOTL) Wastewater Treatment Plant Annual Performance Report (NL-T) 

Table of Contents: .................................................................................................................. 2 
List of Tables: ......................................................................................................................... 3 
[...]
Spills .................................................................................................................................... 23 
Abnormal Discharges ........................................................................................................... 24 

NL-T-9 Summary of Efforts to Achieve Conformance with F-5-1 and/or F-5-5 ........................ 24 
Summary of Efforts – Procedure F-5-1 – Secondary Treatment Equivalent ........................ 24 
Summary of Efforts – Procedure F-5-1 – Sewage Bypass/Overflow from Nominally 
Separated System ............................................................................................................... 24 
Excess Primary Treatment Capacity .................................................................................... 25 
Industrial Waste ................................................................................................................... 25 
Summary of Efforts – Procedure F-5-5 ................................................................................ 25 



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Table of Contents
  Page 3 of 34 

List of Tables: 
Table NL-T-1: Table of NOTL WWTP 2024 Treated and Imported Sewage Flows ................... 7 
Table NL-T-2: Table of Imported Sewage monthly average analysis results ........................... 10 
Table NL-T-3: Evaluation of Final Effluent sample results to ECA objectives and compliance 
limits ........................................................................................................................................ 12 
Table NL-T-4: Summary of Daphnia Magna and Rainbow Trout Acute Lethality Results ....... 14 
Table NL-T-5:  Annual Summary of Plant and Imported Sewage Flows, Influent and Effluent 
Sampling and Monitoring Results ............................................................................................ 15 
Table NL-T-6: Table of sampling schedule deviations ............................................................. 17 
Table NL-T-7: Summary of Flow Meter Calibration ................................................................. 19 
Table NL-T-8: Summary of Calibration/Verification of Effluent Monitoring Equipment ............. 20 
Table NL-T-9:  Summary of Sludge Removed from Site.......................................................... 21 
Table NL-T-10:  Summary of Monthly Average Sludge Results .............................................. 22 
Table NL-T-11: Summary of spills occurring at the NOTL WWTP during the reporting year ... 24 

List of Figures: 
Figure NL-T-1: Graph displaying the Monthly Final Effluent Average Daily Flow Rate in MLD.. 8 
Figure NL-T-2:  Figure of monthly plant loadings to the NOTL WWTP for Total Biochemical 
Oxygen Demand (TBOD), Total Suspended Solids (TSS), Total Kjeldahl Nitrogen (TKN) and 
Total Phosphorus (TP), in kg/d, for the period 2022 to 2024. .................................................... 9 
 
  



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Table of Contents
  Page 4 of 34 

NOTL Wastewater Collection System Annual Performance Report (NL-C) 
List of Tables .......................................................................................................................... 4 
List of Figures ........................................................................................................................ 4 

NL-C-1 Overview of the Niagara-on-the-Lake WWTP Collection System ............................... 26 
NL-C-2 Summary and Interpretation of Collection System Monitoring Data ............................ 28 

Monitoring of Pump Station Operations ............................................................................... 28 
Sanitary Sewer Closed-Circuit Television Inspection Program ............................................ 28 
Flow Monitoring .................................................................................................................... 29 

NL-C-3 Summary of Operating Issues Encountered and Corrective Actions Taken ................ 29 
Pump Stations and Forcemains ........................................................................................... 29 
Gravity Trunk Sewers .......................................................................................................... 29 

NL-C-4 Summary of Major Maintenance, Capital Projects and Pre-Authorized Alterations ..... 29 
Summary of Maintenance Carried out on Major Equipment ................................................ 29 
Planned Capital Upgrades ................................................................................................... 30 
Summary of Pre-Authorized Alterations Undertaken ........................................................... 30 

NL-C-5 Summary of Calibration Activities ................................................................................ 30 
NL-C-6 Summary of Complaints .............................................................................................. 30 
NL-C-7 Summary of Collection System Overflows and Spills .................................................. 31 

Collection System Overflows ............................................................................................... 31 
Collection System Spills ....................................................................................................... 33 

NL-C-8 Summary of Efforts to Reduce WWTP Bypasses/Overflows and Collection System 
Overflows ................................................................................................................................. 33 

Projects Undertaken to Reduce Bypasses or Overflows ...................................................... 33 
Public Reporting of Bypasses and Overflows ...................................................................... 34 

List of Tables 
Table NL-C-1- CCTV Program Summary ................................................................................ 28 
Table NL-C-2- Summary of Collection System Calibration Activities ....................................... 30 
Table NL-C-3: Collection System Overflow Event Details. ...................................................... 32 
Table NL-C-4: Summary of Spills Occurring in the NOTL Collection System .......................... 33 

List of Figures 
Figure NL-C-1: Map of NOTL WWTP Collection System......................................................... 27 
Figure NL-C- 2 - Image of Sanitary Sewer Overflow Public Signage ....................................... 34 
 



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Treatment (NL-T)  Page 5 of 34 

NL-T-1 Wastewater Treatment Process Description 
The Niagara-on-the-Lake (NOTL) Wastewater Treatment Plant (WWTP) is located at 1550 
Lakeshore Road in the Town of NOTL and provides wastewater treatment to areas of NOTL. 
The NOTL WWTP is a class III extended aeration treatment facility and has been designed to 
treat an average daily flow (ADF) of 8,000 cubic meters per day (m3/d). This facility can fully 
treat all flows up to 34,700 m3/d. 

The NOTL WWTP was constructed to replace the aging NOTL Lagoon wastewater treatment 
facility. The lagoon is located at 1738 Lakeshore Road in the Town of NOTL. The facility has 
not received influent, or sewage, for treatment at the site since June 25, 2019. Until January 
2021, treated effluent from the new NOTL WWTP was directed back to the lagoon for further 
treatment. After this date, the plant reached full operation and began to directly discharge 
treated effluent to Lake Ontario.  

This report will cover both the NOTL WWTP and the NOTL Lagoon but the emphasis will be on 
the new in service NOTL WWTP.  

The NOTL WWTP and Lagoon operate under the following MECP approvals: 

Environmental Compliance Approval (Sewage): 8314-9MHHJQ, issued September 10, 2014 
Environmental Compliance Approval (Air): 5137-9VKHNJ, Issued June 19, 2015 

The NOTL WWTP uses the following processes to treat wastewater: 

• Imported Sewage Receiving 
• Screening 
• Grit Removal 
• Phosphorus Removal 
• Secondary Treatment 
• Disinfection (Chlorination/Dechlorination) 
• Solids Handling – sludge digestion, storage and transportation 

Imported Sewage Receiving Station:  To provide service to Niagara Region residents outside 
the wastewater servicing area, the NOTL WWTP accepts imported sewage from commercial 
haulers. Receiving stations are situated to ensure all received sewage receives full treatment.  

Screening: mechanically cleaned screens remove rags and large debris that could harm 
pumps and process equipment. Screenings are sent for disposal in landfill. 

Grit Removal: A grit tank equipped with coarse bubble diffusers is used to remove grit from 
wastewater. Heavy suspended material such as sand and small stones (grit) is settled to the 
bottom of the tanks while lighter organic particles are kept in suspension and pass through the 
tanks for further treatment. The grit removed is dewatered for landfill disposal. 



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Treatment (NL-T)  Page 6 of 34 

Phosphorus Removal: A coagulant, aluminum sulphate (alum), is added to the treatment 
process to aid in phosphorus and suspended solids removal. 

Secondary Treatment: 

Aeration Tank: Large tanks are equipped with air diffusers to add fine bubbles into the 
wastewater. This oxygen-enriched environment encourages microorganisms (or “bugs”) to 
remove dissolved and suspended organics and nutrients. Activated sludge is returned to the 
aeration process to ensure enough bugs are present to provide adequate wastewater 
treatment. 

Secondary Clarifiers: Secondary clarifiers receive effluent from the aeration tanks which 
separates the microorganism population and remaining solids. Solids settle as activated 
sludge on the bottom of the clarifier while a clean effluent flows from the clarifiers to be 
disinfected and discharged to the environment. A portion of the activated sludge collected on 
the bottom of the clarifier is pumped back to the front of the aeration tanks to ensure a healthy 
microbial population. Excess activated sludge is ‘wasted’ or removed from the process and is 
pumped to the solids handling treatment process. 

Disinfection (chlorination/dechlorination): 

Chlorine in the form of liquid sodium hypochlorite is added into the effluent stream for 
pathogen control from April 1 to October 31 each year. Adequate contact time is provided by 
the chlorine contact chambers. As chlorine can be toxic to aquatic species, disinfected effluent 
is dechlorinated with a sodium bisulphite solution before being discharged to the Lake Ontario. 

Solids Handling 

Waste Activated Sludge Thickening: Waste activated sludge from the secondary treatment 
process is mixed with a polymer solution and sent to a gravity belt thickener where the polymer 
acts to bring solids together while water is removed and sent back to the liquid treatment 
process, producing a thickened sludge. 

Anaerobic Digestion:  Thickened sludge is pumped to an anaerobic digester for thickening. 
Anaerobic digestion allows a further breakdown of pollutants and pathogens in the collected 
sludge. The digested sludge is transported from site for further treatment or beneficial reuse 
such as land application or dewatering at the Garner Road Biosolids Facility. 



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Treatment (NL-T)  Page 7 of 34 

NL-T-2 Review of Plant Flows, Influent and Imported 
Sewage Sampling and Monitoring 
Review of 2024 Plant Flows 
Table NL-T-1 below outlines the volume of sewage treated at the NOTL WWTP during the 
reporting year. It also outlines how much Imported Sewage was received at site for treatment. 

The NOTL Lagoon received no sewage nor had any discharges to the environment in 2024. 
The NOTL Lagoon is pending decommissioning. 

Table NL-T-1: Table of NOTL WWTP 2024 Treated and Imported Sewage Flows 

Flow Statistic Value 
Design Average Daily Flow (ML/d) 8.000 
Design Peak Flow Rate (ML/d) 34.700 
Total Influent Flow (ML) 1,939.095 
Annual Average Influent Daily Flow (ML/d) 5.298 
% Annual Average Daily Flow Utilization 66% 
Total Final Effluent Discharged to Environment (ML) 2,269.151 
% Increase/Decrease over prior year -9% 
Volume Imported Sewage Received (ML) 17.582 
% Increase/Decrease Imported Sewage over prior year 2% 
Imported Sewage as % of Flow 0.77% 

 
Reviewing the treated flows in 2024, it was observed that, on average, the plant is utilizing 
66% of its design Average Daily Flow capacity. This indicates that the facility has the capacity 
to meet the needs of the collection system with room for additional flows that may be added 
from development. If the average becomes greater than 80%, plant expansion should be 
considered. 

Daily flows to the plant were reviewed. In 2024, there were 24 instances where the influent 
flow to the plant was greater than the design Average Daily Flow, amounting to approximately 
7% of the year. These instances occurred during and several days following times of wet 
weather or heavy snow melt suggesting increased flows are occurring due to Inflow and 
Infiltration. 

A review of the monthly average daily flow of the NOTL WWTP since it became operational 
was completed. This can be observed below in Figure NL-T-1 below. Spikes during typical wet 
weather seasons further support increased flows are occurring due to Inflow and Infiltration. 



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Treatment (NL-T)  Page 8 of 34 

 

Figure NL-T-1: Graph displaying the Monthly Final Effluent Average Daily Flow Rate in MLD 

The volume of imported sewage received at this facility increased 2% compared to the 
previous reporting period. There were no process issues encountered related to the receiving 
of imported sewage in 2024. 

Review of Influent Sampling and Monitoring Activities 
In 2024, 105 samples of influent were collected and tested. An annual summary of influent 
sampling can be observed in Table NL-T-5.  

Although the volume of sewage is an important consideration for the effective operation of a 
wastewater treatment plant, another important factor to monitor is plant loading. Plant loading 
displays if the strength of the sewage received at the plant is getting stronger or weaker. 
Stronger sewage may impact the amount of sewage the plant can treat effectively. 

Plant loading is calculated by measuring the average strength of a pollutant per liter of influent 
sewage and multiplying it by the average volume of sewage received. This is generally 
displayed as kilograms of pollutant per day or kg/d. Below in Figure NL-T-2, is a graph 
depicting four commonly monitored pollutant loading to the plant for the period of 2022-2024. 



Niagara Region – Niagara-on-the-Lake Wastewater System 
2024 Annual Performance and Summary Report - Treatment 

Section: Niagara-on-the-Lake – Treatment (NL-T)  Page 9 of 34 

 

Figure NL-T-2:  Figure of monthly plant loadings to the NOTL WWTP for Total Biochemical 
Oxygen Demand (TBOD), Total Suspended Solids (TSS), Total Kjeldahl Nitrogen (TKN) and 
Total Phosphorus (TP), in kg/d, for the period 2022 to 2024. 

Reviewing the calculated loadings for TBOD, TSS, TKN and TP for the past three years shows 
no observable change to the sewage strength being received at the site. Peaks in loading 
correlate with the receipt of centrate from the Niagara Falls WWTP.  

Review of Imported Sewage Sampling and Monitoring 